
1 |Page                                                                     CAMC for STP & WTP Systems at INFLIBNET Centre, Gandhinagar. 

 

सचूना एव ंपसु्तकालय नटेवकक  केन्द्र 
Information and Library Network Centre 

ववश्वववद्यालय अनदुान आयोग का स्वायत्त अतंर ववश्वववद्यालय केन्द्र 
An Autonomous Inter-University Centre of UGC 

गाधंीनगर / Gandhinagar 
 

TENDER DOCUMENT 

 

Sr. 
No. 

BID-DATA SHEET 

 
 
01. 

 
 
Name of Work 

 
Tender for Comprehensive Annual Maintenance Contract 
for Whole Sewage Treatment Plant & Water Treatment 
Plant (ION EXCHANGE (INDIA) LTD. Make) 
 

02. Tender Number  INF/PUR/CAMC/STP&WTP/2018-19 
03. Yearly Estimated 

Cost of Tender 
Rs.1.20 Lakhs ( One Lakhs twenty thousand only) 
[...]
placement of work order they will prepare the maintenance schedule and discuss the same with 
the Institute’s deputed engineer/sanitation officer for its implementation. This may be revised 
from time to time as per the requirement. 

2.2.5 The firm/agency shall maintain data log including running of all mechanical items and chemical 
dosing schedule. 

2.2.6 The firm/agency shall operate the filter press as and when required. 

2.2.7 The firm/Agency shall provide and maintain bacteria culture as and when required. 

2.2.8 The firm/Agency shall get the treated water tested once in a three months from approved 
Laboratory. The firm /Agency shall send a supervisor to check the Plant once a month. 

2.2.9 The firm /Agency shall provide all spare parts for pumps, Motors, clarifier, chlorination, electrical 
panels, fittings/fixtures as required to ensure proper functioning of the Plant. 

2.2.10 The agency/firm/contractor shall provide one skilled person for routine visit in within 15 days 

2.2.11 Repair/ Replacement of important items is also included in the scope of work. 

2.2.12 No extra charges will be paid for spear parts replaced at the time of Service/ Repair. 

2.2.13 Major break down, if any, should be attended on priority within reasonable period on any day to 
maintain facility. 

2.2.14 The rates shall be quoted on yearly basis. The rates shall be all inclusive of taxes and duties etc. 



12 |Page                                                                     CAMC for STP & WTP Systems at INFLIBNET Centre, Gandhinagar. 

 

2.2.15 The rates at any stage once quoted shall not be withdrawn. 

2.2.16 Payment will be released within a reasonable period from the date of receipt of the bills along with 
certified copies of monthly service reports, log sheets, work done as per the scope of work 
mentioned in the tender/contract duly certified by the Concerned in charge. 

2.2.17 No addition / alteration / deletion in the tender document is allowed. 

2.2.18 Precaution against any fire hazards or other damages to Plant and equipment shall be arranged by 
the firm. INFLIBNET shall remain indemnified by the contractor from any encumbrance /loss on 
this account. 

2.2.19 The firm/ agency/ contractor shall fulfill the requirement of various law enforcing agencies / local 
authorities, such as Pollution control Board, Directorate of Electricity Safety etc by taking their 
approvals as and required. 

2.2.20 The firm/ agency/ contractor will be responsible for the safety of their deputed staff during the 
performance of their duty at site. 

2.2.21 Normally servicing / Routine maintenance of the centre premises should be done on the working 
days during office hours on mutually agreed upon time in presence of INFLIBNET Engineer/ 
Supervisor. 

2.2.22 All the equipment/ components should be checked thoroughly for its proper functioning after the 
services is over. 

2.2.23 In case of any problem with the equipment, the firm/agency/contractor shall inform INFLIBNET 
immediately. 

2.2.24 Person engaged for services should carry identity card and should produce when demanded. 

2.2.25 The contractors should deploy the personnel after screening/approval from INFLIBNET. 

2.2.26 The contractor shall be responsible for the good conduct and behavior of his employees. If any 
employee of the contractor is found misbehaving with the supervisory staff or any other staff 
member, the contractor shall terminate the services of such employees at their own risk and 
responsibility on the recommendation of the Administrative Officer (PA&F) or any other officer 
designated by the Director, INFLIBNET. The contractor shall issue necessary instruction to his/its 
employees to act upon the instructions given by the supervisory staff of office building. 

2.2.27 In case of any damage caused to the installation due to negligence, carelessness or inefficiency of 
staff of the firm the contractor shall be responsible to make good the loss. Decision of the 
INFLIBNET shall be final & binding on the contractor. 

2.2.28 In case of contractor fails to carry out satisfactorily, apart from the right to terminate the contract, 
the Centre reserves the right to get the work done at the risk and cost of the contractor. 

2.2.29 Preventive maintenance of each part of the office should be done every month and a log book 
should be maintained and kept ready for inspection at any time. 

2.2.30 The Contractor must take responsibility of indemnifying the INFLIBNET against any damages or 
legal proceedings or of any other kind arising out of this contract. 

2.2.31 The contractor shall be responsible for proper maintenance of decorum, punctuality, discipline 
work out put and cleanliness of the Plant and its surroundings. 

Note: These terms and conditions are part of the Contract/Agreement as indicated in the Agreement between 
INFLIBNET and the outsourced Agency and any non-compliance shall be deemed as breach of the 
Contract/Agreement. 

Authorized Signatory (Signature In full): _________________________________ 

Name and title of Signatory: _____________________________Stamp of the Company: __________________________________ 



13 |Page                                                                     CAMC for STP & WTP Systems at INFLIBNET Centre, Gandhinagar. 

 

Chapter – 3 
Scope of Work 

The scope of work as mentioned below are the minimum expected from the firm / agency / contractor apart 

from break down maintenance and any other work required for maintenance in proper way as per the 

operation & maintenance manuals of respective equipment and as per good engineering practices will be 

required to be done under this scope of work. Successful bidder will make Proforma for recording the 

following minimum work schedule/parameters and show to the employer to ensure proper accomplishment 

of these tasks. 

3.1 LIST OF EQUIPMENTS FOR COMPREHENSIVE MAINTENANCE PACKAGE SEWAGE TREATMENT 

PLANT (NGPSTP) 

3.1.1 The system will be based on sewage water characteristics as under : 

Flow : 10.0 m3 / day 

Sr. 
No. 

Parameters Inlet Outlet 

01. BOD 350-450 ppm <20ppm 
02. COD (Bio degradable) 350-450 ppm <60 ppm 
03. Total Suspended solids 100-150 ppm <20 ppm 
04. Ph 605-8.0 6.5-8.0 
05. Oil and Grease 25 ppm <2 ppm 
06. Temperature 25-30 C 25-30 C 

The inlet quality indicated is typical of domestic sewage. Where the kitchen waste forms a 

substantial parts, BOD and COD can be as much as 500 ppm and 900 respectively. In such cases 

contact technology for suitable design. 

3.1.2 PROCESS FLOW DIAGRAM 

Raw Sewage -> Equalization tank -> Primary Settlement -> Aerator -> Final settlement -> Holding 

Pit - > Chlorine Dosing 

3.1.3 The indion new generation PSTP is the most compact “all in one” system available. The civil works 

are minimal, consisting of a flat concrete support slab whether above the ground or below ground 

installation. The units are fully covered preventing NOISE and FLY nulsance. It is a modular unit 

that lends itself to future expansion or relocation. 

3.1.4 The capacity is presently available from 5 m3/ day to 100 m3/ day on modular construction and 

for higher capacities can be offered in multiple modules. BMS has offered tailor made systems up 

to 700 m3/ day. 

3.1.5 The treated sewage water after scheme – I can be discharged into the public sewer and will meet 

the requirement of pollution control norms laid down by state pollution control board. The schem 

– II water can be resused for gardening and landscaping. 

3.1.6 PROCESS DETAILS 

a) Bar Screen : Raw sewage from the source is usually received into the bar screen chamber by 

gravity. Screen provided will remove all floating and big size matter such as plastic bottles, 

polythene bags, glasses, stones, etc., which may otherwise choke the pipeline and pumps. 

b) Sewage transfer: The sewage transfer pump will be installed near equalization tank and the 

transfer distance is not recommended more than 5 meters. The transfer pump can be either 

submersible or non-submersible type for this application. 

c) Primary Settlement: The plant is designed for receiving raw sewage and settling the gross 

solids without recourse to mechanical means. It incorporates lamella or parallel plates to 

enhance efficiency and utilization of space. The primary settlement zone reduces the 

suspended solids by 75% and the BOS by 25% to 30%. This zone is relatively maintenance free 

and contains no moving mechanical or electrical devices. Lockable MSEP / GRP covers with 



14 |Page                                                                     CAMC for STP & WTP Systems at INFLIBNET Centre, Gandhinagar. 

 

easy man access and sufficient ventilation are provided. The recirculation from the system and 

the return of humus sludge into the primary settlement zone inhibits the settled effluent from 

becoming anaerobic, which prevents bad odour. 

d) Aerobic Treatment: The settled sewage is treated by means of an efficient and compact 
system (the Aerator Biozone) requiring minimal power input and maintenance. It is a 

combined fixed film reactor and active aeration system mounted on a horizontal shaft. The 

rotational media is a spiral formation enclosed in an outer drum to provide active aeration, 

intense surface area and net hydraulic lift. The Biozone is self-cleansing and no extraneous 

pumping or sludge returns are required. For process efficiency it is, in effect, a plug flow 

system. The Aerator is fitted on the sludge storage tank and covered. 

e) Final Settlement: The final Settlement or humus tank is a discrete compartment denying 

ingress of untreated or partially treated liquor. The design is similar to the primary Settlement 

Tank on an upward flow basis. 

f) Sludge Storage Tank: Sludge storage tank is provided in the base of the units. Depending on 

the load applied there is approximately 12 weeks capacity provided. If the sludge generated is 

minimal this can be stored for more than 4-6 months. 

g) Sodium Hypo-Chlorite Dosing System: Dosing of Sodium hypochlorite helps in disinfecting 

the water and making it suitable and sage for gardening. The chemical is dosed by means of an 

electronic dosing pump wherein a facility is available for manual control of stroke length and / 

or stroke frequency. 

3.1.7 TECHNICAL DATA 

Capacity M3 / Day 15 
Capacity M3 / hr 0.75 (Based on 20 HR) 
EQ Tank RCC CONSTRUCTION   
Retention time 4 hours on average flow rate  
Tank Capacity M3 3.0 
Tank Size L * W * D M3 1.5 X 1.0 X 2.3 
Feed Pump Centrifugal Non-submersible type 
Flow Rate M3/hr 1.0 
Feed pump  No Off Two 
Discharge Head  mwc 12 
Suction Head mwc 1.5 / 2900 
MOC  CI 
Recirculation flow Excess flow from pump will have to be recalculated back to Eq Tank 
Bar screen chamber 
(L X W X D) 

m x m x m To be placed at inlet of equalisation tank to match the 
inlet channel, should have 15 mm screen 

Overall Dimensions   
Length M 5.25 
Width M 2.4 
Total height  M 3.3 
Head room required   M 2.5 
Sludge holding tank m3  6.20 
Gear box with motor Hp 1.5 
Chlorination   
Chlorine dosing system 10 ppm @ 100% 

conc of NaOCI 
 

Dosing tank capacity Lit 100 Lts. 
Dosing pump capacity LPH 0-4 LPH (pump with cover) 
Chemical required /day 
@ 5% conc 

Kg 5.0 



15 |Page                                                                     CAMC for STP & WTP Systems at INFLIBNET Centre, Gandhinagar. 

 

 

3.1.8 MATERIAL OF CONSTRUCTION 

Description   
Equalization tank  RCC 
Feed pump Johnson/ kirloskar/ Eqvt CI 
Bar Screen  IEI PP-FRP / PVC-FRP / MS – Epoxy 

coating 
Sludge holding tank IEI MSEP / MS Non corrosive coating  
Aeration Zone  IEI MS FRP coating 
Rotor for Aeration Zone IEI FRP 
Gear Box Bonifiglioli / Eqvt CI 
Secondary Clarifier IEI MSEP / MS FRP 
NaOCI dosing tank IEI HDPE Tank / LDPE tank 
Butterfly valve CRANE / Eqvt CI 
Pressure gauge  FGB / H GURU / Eqvt  
Pipe Jindal / Eqvt MS 
MGF/ACF IEI/Eqvt FRP 

 

3.1.9 MCC for the following driver 

a) 2 Nos. Sewage transfer pumps 

b) 1 No. Gear Box including Motor & Pumps 

c) 1 No. Dosing system 

d) 2 Nos. filter feed pump 

3.2 LIST OF EQUIPMENTS FOR COMPREHENSIVE MAINTENANCE WATER TREATMENT PLANT 
3.2.1 Chlorine dosing system of electromechanical type of capacity 0-2 LPH, including dosing pump, 

storage tank of 100 lts and other essential accessories. 
3.2.2 Antisclant dosing system of electromechanical type of capacity 0-2 LPH, including sosing pump, 

storage tank 100 lts and other essential accessories. 
3.2.3 Pressure sand filter with a filtration rate of 8 m3/hr with frontal piping, filter media, values and with 

necessary accessories. 
3.2.4 Activated carbon filter with a filtration rate of 8 m3/hr with frontal piping, filter media, valves and 

with necessary accessories. 
3.2.5 Softner with a rate of 8 m3/hr complete with essential accessories. 
3.2.6 Ozone system comprising of an 10 g/hr ozone generator of silent corona discharge type, 1 no of 5 

lpm oxygen concentrator for 20 lpm oxygen feed, air cooled for cooling ozone system, 1 no of Ozone 
injector and 1 no grundfos pum, complete with panle. 

3.2.7 The AMC for WTP in covers routine services, regeneration of water softening plant as well as back 
wash of the multigrade filter unit. 
a) Routine back wash for MGF, ACF 
b) Operating for MGF, and ACF, Softener 
c) Softener Regeneration. 
d) Updating Daily log sheet. 
e) Reporting to the concern person at each regeneration 
f) Salt for regeneration is in our scope 

3.3 OTHER TERMS 
3.3.1 Attending complaints of systems which include routine as well as breakdown maintenance of all the 

system. 
3.3.2 All tools & tackles, manpower, transportation and other resources required for executing the job 

shall be in the scope of the contractor. No extra charges will be paid by the authority regarding tools 
& tackles, manpower, transportation etc. 



16 |Page                                                                     CAMC for STP & WTP Systems at INFLIBNET Centre, Gandhinagar. 

 

3.3.3 The contractor/ agent needs to maintain a maintenance register during each visit mentioning what 
kind of job has been done during that visit. Contractor also has to provide maintenance report. 

3.3.4 The contractor/ agent shall depute a single person who will control this Annual maintenance work, 
so that authority can contact him for any kinds of problem of the all system. 

3.3.5 The unit rates quoted should be kept firm and valid during the entire period of contract and no 
escalation shall be permissible for any reason whatsoever after award of contract. 

3.3.6 The rates quoted by contractor/ agent shall include all liabilities such as supervision, wages, 
overtime, leave, bonus, increment, retrenchment compensation, insurance and all other statutory 
payments, including providing of tools and tackles under contractor’s scope of supply, overheads, 
profits etc. for which no extra payment whatsoever will be made by INFLIBNET. 

3.3.7 To check all piping/insulation/proper positioning/damage and rectifying the same where ever 
required. 

3.3.8 Inspect/check entire line for leakage and rectification of leakage, if any. 
3.3.9 To check the foundation bolts of the units/motors and to take the necessary action if required. 
3.3.10 Any other job required to be attended during course of Checking and to keep the plant in perfectly 

working conditions. 
3.3.11 The rates shall be all inclusive of establishment as well as spares and consumables as per schedule 

of work. The contractor is required to assess the probable quantity of all types of spares and 
consumables likely to be required for replacement for keeping all the installations in good working 
conditions and include the lump sum cost of these spares & consumables. Nothing extra on any 
account shall be payable over and above the approved all-inclusive comprehensive rates of the 
contract. 

3.3.12 The consumables and spares shall be of best standard quality purchased from the original 